

This document is an extension of the report P227323 - DEC/2

CLASSIFICATION REPORT

Established according to the article 5 of the Department State Order dated 21 November 2002

VALIDITY 5 YEARS from 22 december 2022

N° P227323 - DEC/4

Material submitted by MOONDREAM SAS
61 rue du LANDY
93300 Aubervilliers
France

Commercial trademark: 11312 DOUCE NUIT - 113L3 DOUCE NUIT - RIDEAU R113

Bried description:

Global composition: 100% flame retardant polyester fabric

End-use: Traduction ici

Mass: 245 g/m²

Thickness: (0,445 ± 0,045) mm (determined by LNE)

Colour: Brown, grey and beige (determined by LNE)

Test report: N° P227323 - DEC/2 dated 22 december 2022

Type of tests: Determination of classification according to NF P 92-507 (February 2004)
Electrical burner test according to NF P 92-503 (December 1995), Flame persistence test and speed of the spread of flame according to NF P 92-504 (December 1995), Test used for thermalmelting materials according to NF P 92-505 (December 1995)

Classification:

M1

VALID FOR ANY APPLICATION FOR WHICH THE PRODUCT IS NOT SUBJECT TO AM18 ARTICLE FOR PULIC BUILDINGS REGULATION

Durability of classification (NF P 92-512 : 1986) : A PRIORI UNLIMITED

In view of criteria resulting from the tests described in the appended Test Report N° P227323 - DEC/2. To determine the classification, uncertainty on the results has not been taken into account.

The indicated classification prejudices in no way the conformity of the materials commercialized to the samples submitted to the tests and can in no way be considered as a certificate of qualification. This is not a product certification according to the L115-27 article of the consumption code and to the law dated on 3rd June 1994.

Is allowed only the integral reproduction of either this classification report consisting of this unique page, or the whole classification report

Trappes, June 28, 2023



**The Head of Fire Behaviour and Fire Safety
Department**

Thibaut Cornillon



Thibaut CORNILLON

Traduction du Document P227323 - DEC/1 réalisée par le LNE. La version en langue française fait foi

522 R 0900-06 Rév.F